
 

 

 

 

Financial Capability Assessment for 
the Huachuca City Wastewater Ponds 

Environmental Assessment, 
Alternative #3 

 

 
Prepared for 

U.S. Environmental Protection Agency Region 9 
75 Hawthorne Street 

San Francisco, California 94105 

 

 

 

 

 

Prepared by 

 
 

 

 

 

 

 

 

 

 

Draft 
February 15, 2011 

3200 Chapel Hill-Nelson Hwy, Suite 105 • PO Box 14409 
Research Triangle Park, NC 27709 

 



 

 
 

 



Huachuca City Wastewater Financial Capability February 15, 2011 

 
 i 

Table of Contents 
1 Background ...............................................................................................................................1 

2 Cost Estimates ..........................................................................................................................3 

2.1 Capital Costs ................................................................................................................................................... 3 

2.2 Operation and Maintenance Costs ................................................................................................................... 6 

2.3 Annual Debt Payments .................................................................................................................................... 6 

3 Financial Capability Phase 1: The Residential Indicator ..........................................................7 

3.1 Cost per Household ......................................................................................................................................... 7 

3.2 Residential Indicator ....................................................................................................................................... 8 

4 Financial Capability Phase 2: Permittee Financial Indicators ................................................11 

4.1 Debt Indicators .............................................................................................................................................. 11 
4.2 Socioeconomic Indicators ............................................................................................................................. 11 

4.3 Financial Management Indicators ................................................................................................................. 12 

4.4 Permittee Financial Capability Indicators ..................................................................................................... 13 

5 Results  .............................................................................................................................15 

6 References  .............................................................................................................................17 

 

  



Huachuca City Wastewater Financial Capability February 15, 2011 

 
 ii 

List of Tables 
Table 1. Summary of CapdetWorks Model Output   .................................................................... 4

Table 2. Summary of Cost Estimates   .......................................................................................... 5

Table 3. Worksheet 1: Cost Per Household   ................................................................................ 7

Table 4. Worksheet 2: Residential Indicator   ............................................................................... 8

Table 5. Worksheet 5: Unemployment Rate   ............................................................................. 11

Table 6. Worksheet 6: Median Household Income  ................................................................... 12

Table 7. Worksheet 7: Property Tax Revenues as a Percent of Full Market Property Value   ... 12

Table 8. Worksheet 8: Property Tax Revenue Collection Rate   ................................................ 13

Table 9.  Worksheet 9: Summary of Permittee Financial Capability Indicators ....................... 13

Table 10. Financial Capability Matrix   ........................................................................................ 15

Table 11. Worksheet 10: Financial Capability Matrix Score  ...................................................... 15
 

 

 

 



Huachuca City Wastewater Financial Capability February 15, 2011 

 
 1 

1 Background 
A draft environmental assessment (EA) was prepared to evaluate the potential impacts of the proposed 
construction and operation of a new municipal wastewater holding pond and a sewer force main to 
convey untreated wastewater from the Town of Huachuca City (Huachuca City) to Fort Huachuca’s 
Wastewater Treatment Plant (WWTP). As part of the EA, alternative #3 was considered, which involves 
replacing the current wastewater treatment facilities with a wastewater treatment plant (WWTP) that 
would meet the current and future needs of Huachuca City (USEPA, 2010).  

The draft EA included a cost estimate of $7.5 million in capital costs and $772,000 in operation and 
maintenance costs based on costs incurred by the nearby City of Bisbee’s recently constructed WWTP 
(USEPA, 2010). Comments on the draft EA expressed concern that the Bisbee WWTP overestimated the 
potential cost of the Huachuca City WWTP replacement. To support the response to these comments, a 
revised cost estimate for Alternative #3 is provided in this technical memorandum.  

In addition to the revised cost estimate, a financial capability assessment is provided based on the 
guidelines in USEPA (1997). These guidelines were originally developed to assess the financial burden 
that WWTP upgrades and CSO controls would place on communities and to determine the appropriate 
implementation schedule for these facilities based on a community’s financial capability. The guidelines 
are broad in scope and provide an objective means of assessing Huachuca City’s financial capability 
beyond the consideration of cost estimates alone.  

It was assumed that Alternative #3 would involve full replacement of the existing Huachuca City 
wastewater treatment facilities and that the replacement WWTP would accommodate 100 gallons per 
capita per day of sewage. The plant was assumed to require a capacity of 0.36 million gallons per day 
(MGD) based on the 2050 population projection of 3,600. Costs for the current plant capacity were also 
considered in this technical memorandum for reference purposes. Another important consideration was 
that a USEPA grant is anticipated to fund 55 percent of Huachuca City’s WWTP costs (USEPA, 2010).  

Cost estimate methods and results are discussed in Section 2. Sections 3 and 4 present the financial 
capability assessment as it is outlined in the USEPA (1997) guidelines. The financial capability 
assessment methods are divided into two phases. The first phase, addressed by Section 3, involves 
calculating a residential indicator that provides a measure of the burden the WWTP investment would 
place on the community’s residents. The second phase, addressed by Section 4, involves the calculation of 
several financial indicators that help determine a permittee’s ability to finance the WWTP improvements. 
Huachuca City is considered the permittee in this assessment.  

The assessment methods involve entering data into 10 worksheets and then interpreting the data into 
scores using the USEPA (1997) criteria. The data used encompass financial information about Huachuca 
City and other local entities as well as socioeconomic information about the community. Results of the 
analysis are discussed in Section 5.  

 

  



Huachuca City Wastewater Financial Capability February 15, 2011 

 
 2 

(This page left intentionally blank.)  



Huachuca City Wastewater Financial Capability February 15, 2011 

 
 3 

2 Cost Estimates 
Tetra Tech estimated the capital, operation and maintenance, and debt costs for the Alternative #3 
replacement WWTP. The following sections describe the methods used to derive the cost estimates.  

2.1 CAPITAL COSTS 
Capital costs for a replacement WWTP for Huachuca City were estimated by comparing estimates using 
several different methods, including: 

• Modeling using CapdetWorks (Hydromantis, Inc. Consulting Engineers) software for the design 
and cost estimation of wastewater treatment plants. 

• Calculations based on New Mexico Environmental Finance Center (2007).  

• Per-gallon costs for comparable local facilities.  

In all cases, it was assumed that the existing treatment plant at Huachuca City would require nearly 
complete replacement in order to meet the State of Arizona’s current wastewater treatment regulations. 
Specifically, R18-9-A211 of the Arizona Administrative Code (AAC), states that a significant amendment 
to an individual permit will be required if a physical change in the facility results in an increased design 
flow of 10 percent or greater in systems with a permitted design flow of 500,000 gallons per day (gpd) or 
less. This would be the case for Huachuca City in an expansion to a design flow of 360,000 gpd. R18-9-
B206 of the AAC indicates that such an expansion would need to meet the best available demonstrated 
control technology (BADCT) requirements of a new facility, which is defined in R18-9-B204 of the AAC 
and includes effluent treatment standards for BOD5 and TSS, along with a 10 mg/L total nitrogen 
requirement, and pathogen requirements that necessitate an effective disinfection process. This rule 
specifically states that: 

Secondary treatment by waste stabilization ponds is not considered BADCT unless an applicant 
demonstrates to the Department that site-specific hydrologic and geologic characteristics and other 
environmental factors are sufficient to justify secondary treatment by waste stabilization ponds.  

Given these requirements (particularly the nitrogen and pathogen removal requirements) and the function 
of the existing treatment processes at Huachuca City, it was assumed that all significant unit processes at 
the plant would be replaced. This understanding of the AAC requirements was confirmed by contacting 
Arizona’s Aquifer Protection Permitting program (B. Manley, Arizona Aquifer Protection Permitting 
Program, personal communication to Vic D’Amato, February 2011). 

This understanding is also corroborated by the types of systems that have been installed in the area in 
recent years, including a contact stabilization activated sludge system in Patagonia and a sequencing 
batch reactor (SBR) system in Bisbee. It was assumed that similar activated sludge-type systems with 
dedicated nitrogen removal and effective disinfection processes would be required for Huachuca City. It 
was also assumed that residuals from the plant would be aerobically digested and then dewatered in 
drying beds prior to landfilling. This is a relatively straightforward processing sequence for wastewater 
residuals, particularly in small town settings.  

It was further assumed that all collection treatment system components would be the same for a 
replacement plant as for the proposed action in the EA. Accordingly, all costs estimated were specific to 
the treatment plant itself. 

  



Huachuca City Wastewater Financial Capability February 15, 2011 

 
 4 

CapdetWorks Modeling 

CapdetWorks is established software used to model wastewater treatment processes and produce accurate 
and rapid preliminary capital and recurring cost estimates. Three different treatment layouts were 
modeled for two different design flows (existing and future). Common to each treatment layout were the 
following unit processes (in order of sequence): 

• Preliminary treatment (rough screening, grit, and grease removal) 

• Primary clarification (only for the BNR process option) 

• Biological treatment (the specific process was varied for the three layouts) and secondary 
clarification 

• Tertiary filtration 

• Ultraviolet disinfection 

• Post-aeration (free cascade type) 

The biological treatment unit was varied between the three processes as follows: 

• Biological nutrient removal (BNR) 

• Oxidation ditch (the primary clarifier was removed for this option) 

• Package plant (the primary clarifier was removed for this option) 

As previously indicated, the presumed biosolids treatment train, which was kept constant for all three 
process alternatives, consisted of the following unit processes: 

• Aerobic digestion 

• Drying beds 

• Hauling and landfilling 

These three process options, BNR, Oxidation Ditch, and Package Plant were simulated at two different 
design flows: 

1. 0.19 MGD design flow (current) 

2. 0.36 MGD design flow (future) 

The results of these analyses are presented in Table 1. 

 
Table 1. Summary of CapdetWorks Model Output 

Process Option 0.19 MGD 0.36 MGD  

BNR $3,380,000 $4,270,000 

Oxidation Ditch $2,970,000 $3,800,000 

Package Plant $3,510,000 $4,520,000 

Average $3,286,667 $4,196,667 

 

  



Huachuca City Wastewater Financial Capability February 15, 2011 

 
 5 

Cost Estimating Guide           

New Mexico Environmental Finance Center (2007) provides a simple calculation for a rough estimation 
of costs for new wastewater systems. For systems under 1 MGD, the Guide recommends a range of costs 
of $7.03 to $11.24 per gallon per day (gpd) design capacity. The $11.24/gpd cost was determined to be 
most realistic, based on best professional judgment, and thus was used to estimate a capital cost of  
$2.16 million for a 0.19 MGD plant replacement and $4.05 million for a 0.36 MGD plant replacement. 

Comparable Local Facilities 

The Town of Patagonia, AZ WWTP was used as a reasonable comparable local wastewater treatment 
plant. In EPA (2010), the Bisbee, AZ WWTP costs were used to estimate the projected costs for 
Alternative #3. Tetra Tech considered the use of both plants and determined, with confirmation from 
USEPA Region IX, that the Town of Patagonia treatment plant was more applicable as the type of system 
was more representative of the expected design for Huachuca City (T. Konner, US EPA Region IX, 
personal communication to V. D’Amato, February 2011).  

The Patagonia WWTP is a 0.11 MGD contact stabilization activated sludge package plant that was 
installed in 2004. The wastewater treatment plant portion of the project cost approximately $1.3M 
(additional monies were spent to upgrade the town’s wastewater collection and conveyance system), 
yielding a per-gallon cost of approximately $11.82/gpd design capacity (R. van Zandt, Town of Patagonia 
WWTP, personal communication to V. D’Amato, February 2011). Prorated for Huachuca City, 
comparable costs would be $2.27 million for a 0.19 MGD plant and $4.26 million for a 0.36 MGD plant. 

Summary of Probable Costs 

Capital costs for a replacement plant for Huachuca City were estimated by averaging costs across the 
three cost estimation methods as indicated in Table 2. Although the data used to develop these costs is 
slightly outdated (2004 in the case of Patagonia and 2007 in the case of the Guide and the CapdetWorks 
cost dataset), we believe the average costs indicated in Table 2 are reasonably representative of probable 
costs for Huachuca City. Certain line items (such as land acquisition) inherent in the estimates in Table 2 
may actually not be relevant for a replacement plant in Huachuca City, thus slightly inflating the numbers 
which should make up for any minor errors resulting from not correcting for inflation. The anticipated 
cost to Huachuca City (minus the anticipated 55 percent grant) is also included in Table 2, and this value 
is used as the capital cost to determine debt payments for the financial capability assessment.  

 
Table 2. Summary of Cost Estimates 

Cost Estimation Method 0.19 MGD 0.36 MGD 

CapdetWorks Model $3,290,000 $4,200,000 

Cost Estimation Guide $2,160,000 $4,050,000 

Comparable Plants $2,270,000 $4,260,000 

Average $2,570,000 $4,170,000 

Anticipated USEPA Grant $1,413,500 $2,293,500 

Anticipated Cost to Huachuca City $1,156,500 $1,876,500 